
INSTALLATION GUIDE

1605-MM or 1605-MM3 CARGO RACK
 Metris

86 - 5/8"

1605-MM 1605-MM3

5"

6 - 1/4" ( center of the feet to the end of the crossbar )
R

E
A

R

FR
O

N
T

18" recommended
 adjustable

65" Recommended

Adjustable



1605-MM 1605-MM3

18-U0043

16-UCD66

16-UCS66

16-U0005

Operation
4

Operation
3

Operation
1

Operation
2

Applicable only for 3 bars 
rack ( 1605-MM3 ).

1 Cargo Rack kit for 1 crossbar



INSTALLATION GUIDE

16-UCD66 Crossbar
 2 Bars  ( 66" )

FOOT PLACEMENT GUIDE
VEHICLE DIMENSION ( A )

Metris 6 - 1/4"

A

66"

REAR

FRONT

w/ ranger logo

w/o ranger logo



For technical support, contact us at 1-800-565-5321 16-UCD66 Installation Guide  |  REV. A2  |  Page 2

Item No. Description Qty.

18-187 Foot 4

16-004 Crossbar  66" 1

16-0002 Crossbar  66" w/ Ranger Logo 1

18-198 End Plastic Plug 4

18-191 Stud Plate 4

94-1806 Fastener kit 1

BILL OF MATERIALS

18-18718-191

PHASE 1 – ASSEMBLY
1.1 SETUP

1.1.1 � Verify all parts are present.

QUICK START GUIDE

q 1.1.1 Setup ( Verify All Parts are Present )...............................................................................................
q 1.2.1  Assembly ( Put the crossbar in the table ).........................................................................................

Phase 1 - Assembly

2
3

PHASE 1 – ASSEMBLY
1.2 PREPARATION

1.2.1  �Remove one crossbar from the box and put the crossbar on the table.

NOTE:  �
Open the next box and follow the install guide 
inside the box on how to assembled you rack.

18-198
16-004

16-0002



INSTALLATION GUIDE

16-UCS66 Crossbar
 1 Bar  ( 66" )

FOOT PLACEMENT GUIDE
VEHICLE DIMENSION ( A )

Metris 6 - 1/4"

A

66"



For technical support, contact us at 1-800-565-5321 16-UCS66 Installation Guide  |  REV. A2  |  Page 2

Item No. Description Qty.

18-187 Foot 2

16-004 Crossbar  66" 1

18-198 End Plastic Plug 2

18-191 Stud Plate 2

96-1805 Fastener kit 1

BILL OF MATERIALS

PHASE 1 – ASSEMBLY
1.1 SETUP

1.1.1 � Verify all parts are present.

QUICK START GUIDE

q 1.1.1 Setup ( Verify All Parts are Present )...............................................................................................
q 1.2.1  Assembly ( Put the crossbar in the table ).........................................................................................

Phase 1 - Assembly

2
3

PHASE 1 – ASSEMBLY
1.2 PREPARATION

1.2.1  �Remove crossbar from the box and put the crossbar on the table.

NOTE:  �
Open the next box and follow the install guide 
inside the box on how to assembled you rack.

18-18718-191

18-198 16-004



INSTALLATION GUIDE

16-U0005 Cargo Rack Kit - Single Crossbar 
Crossbar not included in the Kit

FOOT PLACEMENT GUIDE
VEHICLE DIMENSION ( A )

Nissan NV 7"

Sprinter 10" hr, 6 - 1/2" lf

Transit 8 - 7/8"

Promaster 7 - 1/16"

FOOT PLACEMENT GUIDE
VEHICLE DIMENSION ( A )

Metris 6 - 1/4"

Promaster City 6 - 7/8"

Transit Connect 6 - 3/4"

NV200 7 - 3/4"

18" recommended
 adjustable

18" recommended
 adjustable

A

Crossbar Length

7 - 3/4"

5 - 1/8"



For technical support, contact us at 1-800-565-5321 16-U0005 Installation Guide  |  REV. A2  |  Page 2

QUICK START GUIDE

q 1.1.1 Setup ( Verify All Parts are Present )...............................................................................................
q 1.2.1  Assembly ( Attach Tie Downs, Bracket - Side and Track Plug ).........................................................
q 1.2.2  Assembly ( Attach Crossbar to the mounting track ).........................................................................

2 to 4
5
6 - 7

Phase 1 - Assembly

2 
PERSONS

q  Cordless Impact
q  Ratchet
q  Tape Measure
q  Marker
q  Ladder
q  1/2" Wrench
q  1/2" Socket

PHASE 1 – ASSEMBLY
1.1 SETUP

1.1.1 � Verify all parts are present.

16 - 002

16 - 001

18 - 193

16 - 003

�Verify all parts are present

Item No. Description Qty.

16-001 Bracket - Side, Cargo 2

16-002 Tie Down 2

16-003 Track Plug   ( 72" ) 1

18-193 Insert Plate 2

96-4805 Customer Install Fastener Kit 1

REQUIRED ITEMS



For technical support, contact us at 1-800-565-5321 16-U0005 Installation Guide  |  REV. A2  |  Page 3

fastener bags.

Fastener Assembly96-4805

# 98-117
Flat Washer
5/16" OD, 3/4"
SS18-8

4×4×

# 98-123
Lock Washer
5/16"
SS304

4×4×

# 94-105
Hex Nut
5/16"
SS316 wax

4×4×

# 90-4914×4×
Carriage Bolt
5/16"-18 × 1"
SS304

8×8×
Hex Bolt
5/16" - 18 × 3/4"
SS304

# 90-998

#90-998 Hex Bolt    3/4"

8×

4×4×

#98-123 Lock Washer

#98-117 Flat Washer

#94-105 Hex Nut

#90-491 Hex Bolt    1"

�Verify all parts are present



For technical support, contact us at 1-800-565-5321 16-U0005 Installation Guide  |  REV. A2  |  Page 4

3 DIFFERENT WAYS TO ATTACH TIE DOWN.

RECOMENDED SETUP

FOR LADDER

TOP FLUSHED

18" recommended
 adjustable

18" recommended
 adjustable

18" recommended
 adjustable

18" recommended
 adjustable

18" recommended
 adjustable

18" recommended
 adjustable



For technical support, contact us at 1-800-565-5321 16-U0005 Installation Guide  |  REV. A2  |  Page 5

#98-123 Lock Washer

#98-117 Flat Washer

#94-105 Hex Nut

#90-491 Hex Bolt    1"

18" adjustable 18" adjustable

A

Crossbar Length

FASTENERS USED

4×  ( Crossbar fastener kit ) ( 17 ft • lbs )

FASTENERS USED

8×  ( 17 ft • lbs )

#90-203 Hex Bolt    5/8"

#98-123 Lock Washer   5/16"
#98-117 Flat Washer   5/16"

#94-250 Channel Nut   5/16"

TOOLS
q  Ratchet
q  1/2" Socket

TOOLS
q  Cordless Impact
q  1/2" Socket

TOOLS
q  Cordless Impact
q  1/2" Socket

FASTENERS USED

4×  ( 17 ft • lbs )

#90-998 Hex Bolt    3/4"

PHASE 1 – ASSEMBLY
1.2 ASSEMBLY

1.2.1 � Attach tie downs, bracket - side, track plug and feet to the crossbar.

NOTE: �
• Attach the track plug on top of 
   the crossbar from end to end.
• Attach tie downs 1st followed by
   the feet and then the 
   bracket - end.

FOOT PLACEMENT GUIDE
VEHICLE DIMENSION ( A )

Nissan NV 7"

Sprinter 10" hr, 6 - 1/2" lf

Transit 8 - 7/8"

Promaster 7 - 1/16"

FOOT PLACEMENT GUIDE
VEHICLE DIMENSION ( A )

Metris 6 - 1/4"

Promaster City 6 - 7/8"

Transit Connect 6 - 3/4"

NV200 7 - 3/4"



For technical support, contact us at 1-800-565-5321 16-U0005 Installation Guide  |  REV. A2  |  Page 6

Ranger Logo

TOOLS
q  Ratchet
q  1/2" Socket

FASTENERS USED

4× one crossbar  ( 17 ft • lbs )

#94-105 Hex Nut

#98-123 Lock Washer

#98-117 Flat Washer

1.2.2 � Attach the crossbar to the mounting track.

NOTE:  Place the �crossbar w/ Ranger logo on the rear.

65" recommended
 adjustableREAR FRONT



INSTALLATION GUIDE

18-U0043 Mounting Track
Metris LWB and Metris SWB

86.582"

REAR FRONTfor 126" wheelbase

for 135" wheelbase

Angle pad Angle padStraight pad



For technical support, contact us at 1-800-565-5321 18-U0043 Installation Guide  |  REV. A2  |  Page 2

QUICK START GUIDE

q 1.1.1 Setup ( Verify All Parts are Present )...............................................................................................

q 2.1.1 Installation ( Install the mounting track with pads on the roof ).........................................................

2 to 3

4 to 5

Phase 1 - Assembly

Phase 2 - Installation

2 
PERSONS

q  Cordless Impact
q  Tape Measure
q  Ladder
q  10mm Socket

PHASE 1 – ASSEMBLY
1.1 SETUP

1.1.1 � Verify all parts are present.

10 - 752 10 - 750

10 - 730

�Verify all parts are present

Item No. Description Qty.

10-730 Mounting Track 2

10-750 Angle pad 4

10-752 Straight Pad 2

96-1030 Customer Install Fastener Kit 1

REQUIRED ITEMS



For technical support, contact us at 1-800-565-5321 18-U0043 Installation Guide  |  REV. A2  |  Page 3

fastener bags.

Fastener Assembly96-1030

�Verify all parts are present

# 98-113
Flat Washer
1/4"12×12×

Lock Washer
1/4"

# 98-11912×12×

# 90-8354×4×
Hex Bolt
M6-1.0 × 35mm

SS304

# 90-8398×8×
Hex Bolt
M6-1.0 × 45mm

SS304

Neoprene Spacer
1/16" Thick

# 10-76412×12×

8×

4×4×

#90-839 Hex Bolt  M6 × 45mm

#98-119 Lock Washer

#98-113 Flat Washer

Mounting Track

Angle Pad

#10-764 Neoprene Spacer

#90-835 Hex Bolt  M6 × 35mm

#98-119 Lock Washer

#98-113 Flat Washer

Mounting Track

Straight Pad

#10-764 Neoprene Spacer



For technical support, contact us at 1-800-565-5321 18-U0043 Installation Guide  |  REV. A2  |  Page 4

PHASE 2 – INSTALLATION
2.1 INSTALLATION

2.1.1 � Install the mounting track with pads.

126" Wheelbase

REAR MIDDLE

TOP VIEW

SIDE VIEW

FRONT

Showing what holes you will use

Showing the position of the pads

Angle pad Angle padStraight pad

#90-839 Hex Bolt  M6 × 45mm

#98-119 Lock Washer

#98-113 Flat Washer

Mounting Track

Angle Pad

#10-764 Neoprene Spacer

FASTENERS USED

8×  front & rear

#90-835 Hex Bolt  M6 × 35mm

#98-119 Lock Washer

#98-113 Flat Washer

Mounting Track

Straight Pad

#10-764 Neoprene Spacer

FASTENERS USED

4×  middle

TOOLS
q  Cordless Impact
q  10mm Socket

NOTE:  • Slide stud plate on both ends of the mounting track before insttalling the mounting track.
             • Slide 3 stud plates if you have 3 bar racks.

NOTE:  Apply a bead of silicone around each hole,  
             then fasten the tracks to the roof.



For technical support, contact us at 1-800-565-5321 18-U0043 Installation Guide  |  REV. A2  |  Page 5

135" Wheelbase

REAR

TOP VIEW

SIDE VIEW

FRONT

Showing what holes you will use

Showing the position of the pads

Angle pad Angle padStraight pad

NOTE:  • Slide stud plate on both ends of the mounting track before insttalling the mounting track.
             • Slide 3 stud plates if you have 3 bar racks.

NOTE:  Apply a bead of silicone around each hole,  
             then fasten the tracks to the roof.

#90-839 Hex Bolt  M6 × 45mm

#98-119 Lock Washer

#98-113 Flat Washer

Mounting Track

Angle Pad

#10-764 Neoprene Spacer

FASTENERS USED

8×  front & rear

#90-835 Hex Bolt  M6 × 35mm

#98-119 Lock Washer

#98-113 Flat Washer

Mounting Track

Straight Pad

#10-764 Neoprene Spacer

FASTENERS USED

4×  middle

TOOLS
q  Cordless Impact
q  10mm Socket



For technical support, contact us at 1-800-565-5321 18-U0043 Installation Guide  |  REV. A2  |  Page 6

“Congratulations, you have successfully installed your 
Mounting Track on your vehicle!

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact:   cs@rangerdesign.com

135" Wheelbase

126" Wheelbase



“Congratulations, you have successfully installed your 
Cargo Rack on your vehicle!

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact:   cs@rangerdesign.com

1605-MM

1605-MM3


	1605-MM_FP
	16-UCD66_IG
	16-UCS66_IG
	16-U0005
	18-U0043
	1605-MM_FP

